U-113M ALk 4 —/BELT SANDER

=

§7. 10(12)x330

&8 & %] /PARTS LIST 2210-2.
5 =
[r;\?:X g:ﬁ w4 Description ii Ef
1 11343 [h4—ILA(10(12)x330F)Assy|Wheel A ass'y with bearing 1 3,600
2 2750 |=—FJ)LO—5— Needle roller ®3.17x11.8 1 230
3 11339 | 7—LA Tension Arm A standard 1 3,360
4 7200 |P—ALvi 3> Arm cushion for Arm A 1 396
5 11325 AR5 Adjust spring 1 156
6 11324 |73 F7—L4 Tension arm 1 5,256
7 11323 [FA®/DJ Adjust knob 1 960
8 11328 |[FoiavRIVLS Tension spring 2 210
9 11326 [ A /83— Wiper 2 140
10 | 11327 [UFAF—HIvF Retainer 2 132
11 11329 |[HiR—FS v T Support shaft 2 576
12 4232 [ RTYLTEY Spring pin ¢ 2x16 2 60
13 2852 |[—RTYLTEY Spring pin @ 2x8 1 60
14 11332 | E—%—0OvY Motor lock 1 240
15 | 11334M [/\DTF (M) Housing (M) 1 9,600
16 | 7330A [6FATRftARILE Cap Screw M4x14 1 110
17 [ 11311M [FSA(TT—1)— Drive pulley 1 2.976
18 7202 [Ty w— Flat Washer M4 2 100
19 7203 | x—T Iy ¥— Wave wahser Ww-4 1 100!
20 4462 [+FRFRSRINAD Screw M4x8 1 100
21 | 7201R |[RJLbH/N—(F Belt guard (RED 1 3216
24M | 11024M [RT—(M) Housing (M) 110M 1 9,600
25 3256 (NFYLY Ball Bearing 6000ZZ 1 864
26 11026 |[Z7ARTL—F Front End Plate 1 3,096
27 11027 |AR—H— Spacer 1 252
28 | 11028 [O—%— Rotor 1 7.344
29 11029 [/8ASLJLFX— Parallel Key Both Ends Round 1 384
30 | 11030 [R—> Vane 5 220
31 11031 |2 3 — Cylinder 1 6,120
32 | 11032 [U¥FL—b Rear End Plate 1 2448
33 3464 [RNFYLY Ball Bearing 60822 1 720
34 | 11034 [0-> % O-Ring 1 156
35 | 11035 [F¥v7 Cap 1 1,896
36M | 11036M [L/\— Throttle Lever 1 816
37 2491 | ZRTYHEY Spring pin @ 3x20 1 60
38A | 11038A |/NILIRT— Valve Body 1 732
39 | 11039 [0-U24 O-Ring S-11.2 1 110
40 2508 |0-J> 45 O-Ring P-9 1 60
41A | 11041A JNILTRT—L Valve stem 1 624
42 2510 [0-J> 45 O-Ring P-3 1 60
43 | 11043 [/NILITRTYLG Valve spring 1 180
44 | 11044 |LF¥aLB— Regulator 1 624
45 3323 |0-Yv45 O-Ring P-7 2 70
46 1433 | ZFv T2 5 Snap Ring STW-8 1 100
48M | 11048M |HESH/\— Exhaust Diffuser 1 636
49M | 11049M A Lyb D vy Air Inlet Bushing 1 1,008
54A | 11054A [0-1)> %5 O-Ring 1 110
60 11346 |7—AB(10(12)x330mmfA) |Tension Arm B & C 10(12) x330mm - 3,360
61 | 11347 [h{—IB(Bmmx330F)Assy |Wheel B 3mm ass'y _|with bearing - 3,600
62 | 11348 [H4—IC(¢ 25)Assy(10(12)x33(Wheel C ©25 ass'v __|with bearing - 3,600
70 11352 |7—AE(18mmER) Tension Arm E 18mmx330mm - 4,440
71 | 11353 [=—KjLA—5— Straight pin ¢ 6x20 - 372
72 | 11351 |K{—IE(18mmfA)Assy Wheel E 18mm ass'y |with bearing - 4,800
73 11354 |[7—LF(10(12)x330mmfH) [Tension Arm F 10(12) x330mm - 3,360
74 11357 |=—RF)LA—5— Straight pin - 400
75 | 11355 |#4—IF(10(12)x330mmAl)Assy |Wheel F10(12)mm ass'y |with bearing - 3,600
76 113A  [7—LAtYM10(12)x330F) |[Arm A SET 10(12)x330mm - 6,600
77 113B  |7—LBtyM3x330F) Arm B SET 3mmx330mm - 6,600
78 113C  [7—hCtyh: ¢ 25(10(12)x330F)Arm C SET $25/10(12)x330 - 6,600
79 113E |[7—AEfyb(18mmx330mm ) |Arm E SET 18mmx330mm — 8.800
80 113F _|[7—AFtyM10(12)x330M) |Arm F SET 10(12) x330mm 6,600
81 [5000NPT [HFS Coupler PM1/4-NPT 1 420

(PEEKHBERT HENHYFEY)

*Parts may be changed with/without notice.




